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To; John Abrams From: Temll Bohnsack

Company: Meyer Tool & Manuf Voice: 215-464-7100

Fax Number: 708-425-2612 Fax Number: 215-677-1430

Subject: Heat numbers for Charpy Date: 5/14/03 | Time: 16:29 [ Total Pages:
Message

Hi John,

I am forwarding to you the quantity and heat numbers of coupons that we are processing for you on your
PO # 008649-00:

For Item 251104 Yex4x6 Ht # 02FS / Plt # 23688

For Item 251105 3/8x4x6  H:t #601951/Pit # 24219
3/8x4x6 Ht #821424 / Plt # 25167

For Item 251106 3/8x4x6 Ht # 818965 / Plt # 23387
3/8x4x6  Ht#818354/Plt # 23106
3IBx4x6 Ht # 600373 / PIt # 72243

For Item 251119 1-1/8x4x6 Ht#01F8/Pit# 24365

For Item 25M802 “x4d4x6 Same Batch as 251104

For Item 251115 1x4x6 Ht # 602194 / Plt # 24688
251576

Sandmeyer Steel Company
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SANDMEYER
STEEL COMPANY

ONE SANDMEYEER LANE ¢ PHILADELDHILA, DA TETTE=-IAS2D

FAX COVER PAGE

[ To: John Abrams From: Terrill Bohnsack

[ Company: Meyer Tool & Manufacturing | Voice: 215-464-7100
Fax Number: 708-425-2612 Fax Number: 215-677-1430
Subject: Impact Tests Results Date: 5/23/03 I Time: 08:08 | Toral Pages: 11
Message

Good Morning John,

-

[ finally received those Impact Test results late yesterday evening, so here you go. I have also included
Mill Test Reports for you. Plate number 23685 / Heat number 02F3 (Your item number 25M802) is in
the same batch as Plate number 23688 / Heat number 02F3 (Your item number 251104} A coupon from
Plate number 23688 was impact tested per your specification and is representative for that batch.

It you, or Ed, need anything further please feel free to contact me.

Regards,

errill Bohnsack
Sandmeyer Steel Company
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LABORATORY

TESTINGINC.

2331 Tapaz Drive, Hatfield, PA 19440
TEL: 800-219-3095 » FAX: 800-219-9096

SOLD TO

Sandmeyer Steel Company
One Sandmeyer Lane
Philadelphia, PA 19116-3598

Centijlodd Fost Fogpors

SSC001-03-05-11653

Cert. # B11T-D1, 08, 04. 04

SHIP TO
Sandmeyer Steel Company

One Sandmeyer Lane
Philadelphia, PA 19116

Nipretitls Tesing r.:lury
NDT (PT. MT. AT, UT}

ATTN: Emery M. Gardosh

CUSTOMER P.O.
32223

CERTIFICATION DATE
5/22/03

SHIP VIA
FAX AND MAIL

DESCRIPTION

Test Plates, Type 304L Stalnless Steel Coupons,

ASME B&PV Code Section Vill, Division 1, 2001 Edition,
2002 Addenda, Paragraph UG-84.c.1 and UG-84.c.2: _
1 pc. 3/8"x4" x € long, Heat #601951, Plate #24219 ¢ s 51ty = Lo v
1pc. 3/8”x4"x 6" long, Heat #821424, Plate #25167 -/ o
1pc. 3/8"x4" x 6" long, Heat #818985, Plate.#23387 ) 257/, b -3+ °
1 pec. 3/8"x 4" x 6" long, Heat #818354, Plate #23106

1 pc. 3/8" x 4" x 6" long, Heat #600373, Plate #72243 < . )
Do, 3/a"x4" x 6" mg, Heat #02F3, Plate #03688 - -~ w09 Y2sM¥
1" x 4" x 6" long, Heat #602124, Plate §24688 -
1-1/8" x 4" x 6" long, Heat #01F8, Plate #24365 ..

. N
DOT
&0 0

25-1_”9 YTy
Charpy V-Notch Impact testing at -452° F was performed on (8) sets of the submitied Test

Specimens in accordance with ASME SA-370 and (8) sets were found 16 be in conformance to
Customer’s requirements with the following results:

PLATE NO. PIECE NO.
REQUIRED “va

FI-LBS. LAT. EXP, % SHEAR
22 MINIMUM --- -

24219 1 178 056" 100
2 171 064" 100
3 178 .058" 100

NOTE: Sub-sized (9 mm x 10 mm) charpy specimens were used for testing Plate #24219

077" 100
2 141 .080" 100
3 144 .081" 100
NOTE: Sub-sized (9 mm x 10 mm) charpy specimens were used for testing Plate #25167.

25167 1 132

~ - -CHARPY V-NOTCH TEST RESULTS CONTINUED ON NEXT PAGE-= «

Page 1 of 2

asT 5 25T 115 5}
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LABORATORY SSC001-03-05-11653

TESTINGINC.

2331 TOPB.Z Dﬁve‘ Hatﬂe'd“ PA 19440 Curl #D117-01. 02,43, 04 MAurnlury
TEL: 800-219-9095 « FAX: 800-2139-90986 ROT {PT, MIT, AT, LT}

CHARPY V-NOTCH TEST RESULTS (Continued . ..}~ at -452° F on (8) sets of the submitted
Test Specimens in accordance with ASME SA-370 and (8) were found to be in conformance to
Customer’s requirements;

PLATE NO. PIECE NO. FT-LBS. LAT, EXP. % SHEAR
REQUIRED .- 22 MINIMUM "e- ---
23387 1 172 - 081" 100
2 164 .087" 100
3 168 .086" 100
NOTE: Sub-sized (3 mm x 10 ram) charpy specimens were used for tesiing Plate #23387.
23106 1 172 .093” 100
2 178 083" 100
3 177 .095%” 100
NOTE: Sub-sized (3 mm x 10 mm) charpy specimens were used for testing Plate #23106.
72243 1 204 104" 100
2 191 .098" 100
3 200 .102Y 100

NOTE: Sub-sized (9 mm x 10 mm) charpy specirnens were used for testing Plate #72243.

23688 1 113 084" 100
2 114 .069" 100
3 104 .080" 100
24638 1 130 - .oe7" 100
2 133 072" 100
3 140 .07¢" 100
24365 1 162 087" 100
2 155 .084" 100
3 165 089" 100

The services periormed above were done in accardance with LTi's Quallty System Program Manual Revision 18 dated 8/1/01. These
results relate only lo the items tesled and this report shall nat be reproduced, except in full, without the writtan approval of Laboratory
Testing, Inc. L.T.1. is aceredited by A2LA In the Chemical, Mechanical and Noadestructive Flelds of Testing. L_T_L. is accredited by
NADCAP in the Material's Testing and NDT, MT, PT, 8T and UT.

MERCURY CONTAMINATION: During the testing and Inspection, the product Sherri L. Lengyel
did not come in direct contact with mercury or any of its compounds nor with QA Coordinator
any mercyry containing devices employing a single boundary of containmant,
NOTE: The recording of false, fictitious or fraudulent atatements or entriea on By: Y _' s

tiris docurment may be punished as a falony under Feders! Statutss uthonized Signature

Inctuding Fedaral Law, Titie 18, Chapter 47.

Page 2 of 2
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Sandmeyer Steel Company
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Avesta Avesta Sheffield Plate Inc.
Sheffiel Tortif; . ~
ertificate of (Z\nalgztﬁ and Tests
OUR ORDER 216478 - 35 HEAT & PIECE 600373-1¢3 1/02/01
SCLD TO! SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPANY
ONE SANDMEYER LANE ONE SANDMEYER LANE
PHILADELPHIA PA 19118 PHILADELPHIA PA 18311¢

782001-0000
-------------------------------- YOUR ORDER & DATE ~~--v-wcoooooe .

———————————————————————————————— ITEM DESCRIPTION --- - - oo o oo o mm oo i
HEAT & PIECE 800373 - 1 X

WEIGHT 2128

FINTSH 1

GRADE 304L UNS-$30403

DIMENSIONS 375 X 72.000 X 25B.000 EXACT 72243 \‘H‘(;&\‘H{S
-------------------------------- SPECIFICATIONS --~---—~-—~-----------~~---§5--
***+ MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM SWEDEN

ASTM A240-00 ASME SA240-98ED ASTM A480-39 ASME SA480-98ED

DUPONT SW-300-M JAN B2 ASME 5A312-%8ED 0O0A CHM ONLY
AME 5511G EXCEPT LINE MARK ;

QQ-5-766D AMENDIII EX.P4.5.2
MELTED ELECTRIC ARC METHOD
ASTM A262-98 PRAC A

PLATES & TEST PCS SOLUTION ANNEALED
THEN WATER COOLED OR RAPIDLY COOLED
FREE OF MERCURY CONTAMINATION

HOT ROLLED, ANNEALED & PICKLED

A" CHEMISTRY ONLY

SHREFFLER/DELONG

“BETM A2632-98

L5 T

HARDNESS RB 86
GRAIN SIZE

YIELD STRENGTH (PSI) 439371
TENSILE STRENGTH (PSI) 88303
BEND oK
INTERGRANULAR CORROSION oK
ELONGATION % IN 2 56 .4
REDUCTION OF AREA &% 74.8
CARBON (C ) 014
MANGANESE (oY) 1.49
PHOSPHORUS (P ) .032
SULFUR {s ) .001
SILICON (SI) .38
CHROMIUM (CR) 18.33

NICKEL (NI) 8.78

COBALT {co) .12

COPPER (cu} .47

MOLY (MO} .47
NITROGEN (N ) .07
COLUMBIUM  (CB) .009
TITANIUM (TI) .001
ALUMINUM {AL) .002

TIN (SN .01z
CALCULATED FERRITE G5.76 \

KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM, .
OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS {L"!"D
HEREIN COULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL STATUTES. ﬁqﬂb

b

JAMES DOUBMAN, QUALITY ASSURANCE MANAGER <‘{) : Cué
e
¢

7
QD $;>F£2—_:3 jTT
we Sheffield Plate Ine. ‘bf-- '
S"esRme D

e, rmaa
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Avestarolarnt, Inc.
Pliate Products

AvestaPolarit
| me @ertificate of lusi d @
wowmmmanpeomy  \ETIITICATR O Analysis and Tests
OUR ORDER 231569 - 10 HEAT & PIECE 602194-1B 2/28/03
SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEI COMPANY
ONE SANDMEYER LANE ONE SANDMEYER LANE
PHILADELDHIA PA 19116 PHILADELDETIA PA 19116
-------------------------------- YOUR ORDER & DATE ====mscmmcmamm ;oo o
60287 e/00/00
--------- S STToTITTmessrs—-=---- ITEM DESCRIPTION «-v-wwomm oo
HEAT & PIECE 602194 ~ 1B ’
WEIGHT 5986
FINISH 1
GRADE 104L UNS-530403
DIMENSIONS ~ 1.000 X 78.000 X 259.000  EXACT ZVM:
———————————— e onsomecssscmvm=e SPECTFICATIONS ==~ —eoooeeoil. o .
*** MPFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM SWEDEN r{ iVQ)
AMS 5511G EXCEPT LINE MARK ASTMA240-01 ASMESA240-01032AD - Ao
ASTMA480-01A ASMESA4B0-02AD DUFONT SW-300-M JAN 82
ASMF SA312-01ED 02AD CHMONLY REFINED A.0.D. PROCESS
QO-5-766D AMENDIIT EX.P4.5.3 ASTM A312-01A CHEMISTRY ONLY
MELTED ELECTRIC ARC METHOD FERRLITE=PER, SHAEFFLER/DELONG
REQUIRES PRODUCT ANALYSTS PRINE'LOT.NUMBER ON CERT
NO GRIPPER MARKS NO WELD REPATRS
ASTM A262-01 PRAC A ASTM A262-01 DRAC E
g ST

PLATES & TEST PCS SOLUTION ANNEALED @41950-DEGREFS FAHRENHEIT MINIMUM,
THEN WATER COOLED OR RAPIDLY COOLED BY. AIR: - o

FREE OF MERCURY CONTAMINATION T - v
HOT ROLLED, ANNEALED & PICKLED  (HRAB): . =% ar

A

————————————————————————————— MECHANTCAL' & “OTHER TESTS - == <oooeooocoo ___.____

HARDNESS RB 71 e
GRAIN SIZE 5 o

YIELD STRENGTH (PSI) 331690 rnp o e
TENSILE STRENGTH (PSI) B2280 R A I
BEND oK S
INTERGRANULAR CORROSION OK o

ELONGATION % IN 2" 58.4 R
REDUCTION OF AREA % 69.7

~ CHEMICAL COMPQSITION ----- PRODUCT ANALYSIS ~--- - -wommmemme oo . _
CARBON () .015 (C ) .015

MANGANESE (1) 1.44 (M) 1.48

PHOSPHORUS (P ) .028 {(p ) L0313

SULFUR (8 .001 (s ) . 006

SILICON {s1) L34 (81) .36

CHROMIUM {CR) 18.23 {CR) 18.10

NICKEL (NT) 8.67 (NI} 8.83

COBALT (co) .14 (Co) .14

COPPER {cm) .33 {cu) .34

MOLY {MO) .38 {MO} .41

NITROGEN (N ) .07 Cw ) .04

CQLUMBIUM (CB) .002 (CB) .001

TITANIUM (TI) .00l (TI) .001

ALUMINUM {aL) .002 {AL) .003

TIN {sN) 069 (SN} .006

CALCULATED FERRITE 5.32

KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON 7THIS FORM,
OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS
HEREIN CQULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL STATUTES.

JAMES DOUBMAN, QUALITY ASSURANCE MANAGER
i;)h:gQ“\QQERTIFICATE IN CONFORMANCE WITH DINS50042 3.1.B/EN10204 3.1.B

Mo MCaets Inchianae 47387
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AvestaPolarit, Inc.
Plate Products

63&0“:: Polarit

STAIMLEYS

@ertificate of Analysis

OUR ORDER 230641 - 04 HEAT & PIECE 601§51-2A 12/18/02
SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPANY
ONE SANDMEYER LANE ONE SANDMEYER LANE
PHILADELPKIA PA 19118 PHILADELPHIA PA  1911ls
782001-0000
-------------------------------- YOUR ORDER & DATE ---m=mwwooooomoo . ___
60233 a/00/00
-------------------------------- ITEM DESCRIPTION —-----=wmwwoommeoadaao . __
HEAT & PIECE 601951 - 22
WEIGHT 2278
FINISH 1
GRADE 3045, UNS-530403
DIMENSIONS .375 X 7B.000 X 255.000  EXACT 2432 /19
--------- TTTTTTTTToTTmmeoseso-eo SPECIFICATIONS - - mmmmmemeeeoooome e ..
‘+* MFPG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM SWEDEN P Iﬂ/ 2 l’l}7
AMS 5511G EXCEPT LINE MARK ASTM A240-02 ASME SA240 01ED
ASTM A480-01 ASME SA480-01ED DUPONT-:SN=300-M JAN 82
ASME SA312-01ED CHMONLY MIlpS=S059D5WITH EXCEPTIONS
MELTED ELECTRIC ARC METHOD QQ#H-766D AMENDIII EX.P4.5.2
REFINED A.0.D. PROCKSS ASTM A312-01A CHEMISTRY ONLY
FERRITE PER SHAEFFLER/DELONG REQUIRES /PRODUCT ANALYSTS
NO GRIPPER MARKS ‘NO WELDZEEPAIRS S ©
ASTM A262-01 PRAC A SASTM: &,

PLATES & TEST PCS SOLUTION ANNEALED @ 1950 BEGREES PAREWHETT MINIMUM.
THEN WATER COOLED OR RAPIDLY COOLED BY 'AIR e

FREE OF MERCURY CONTAMINATION

S

4

HOT ROLLED, ANNEALED & PICELED (HRAP) L iymags’
——————————— e e~ e —~ee———---- MECHANICAL & OTHER TESTS. - ~===no oo imao e __
HARDNESS RB : 83 el LRI
GRAIN SIZE [ Y L T
YTELD STRENGTH (PS8I) 41254 v
TENSILE STRENGTH (PSI) 87920 RN
BEND OK
INTERGRANULAR CORROSTION OK
ELONGATION % IN 2 E6.9
REDUCTION QF AREL % 8.2
- CHEMICAL COMPOSITION rre-- FRODUCT ANALYSIS --r-ccccmrea=n i P
CARBON (C ) .0l4 {(c ) .013
MANGANESE {MN) 1..46 (ray) 1.2
PHOSPHORUS (P ) .027 () .025
SULFUR {5 } .oa1 (8 } .006
SILICON {5T) .30 (81} .31
CHROMIUM (CR) 18.31 {CR) 18.20
NICKEL (NI B.60 {NI) 8.26
COBALT {CO} .19 {Cco) .17
ZCQPPER () .39 (Cuy} .37
MOLY (MC) .41 {MO) .41
NITROGEN (N ) .07 (N ) .05
COLUMBIUM {CB) .004 {CB} .004
TITANIUM (TI) .901 (TI)

ALUMINUM (AL} .002 {AL) .00z
TIN SN) .010 {SH) . 005

{
CALCULATED FERRTITE 5.57

ENOWINGLY & WILLFULLY FALSIFYING OR CONCERLING A MATERIAL FACT ON THIS FORM,
OR MAKING FALSE, FICTITICUS OR FRAUDULENT ITATEMENTS OR REPRESENTATIONS
HE‘REINﬁOU’LD COCNSTITUTE A FELONY PUNTYSHABLE UNDER FEDERAL STATUTES.

v N
}tﬁéglll, ‘ ™ JAMES DOUBMAN, QUALITY ASSURANCE MANAGER
v arit, Inc.
'ate Fraducts CERTIFICATE IN CONFORMANCE WITH DINS0049 3.1.B/ENL0204 3.1.B
2. Box 370

wet Fastlm apinne ATARD
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S B T Plate Products ‘
(- sAv‘e‘ktuPolarn ' -
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OUR ORDER 232536 '~ 01 HEAT & PIECE 821424-41 4/01/03
SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPANY
ONE SANDMEYER LANE ONE SANDMEYER LANE
PHILADELPHIA PA 19116 PHILADELPHIA. Pa 15118

-------- Mmoo .. YOUR ORDE!' & DATE el

-------------------------------- ITEM DESCRIPTION - -wwoomommmo o ______
HEAT & PIECE 821424 - 4B

WEIGHT 4124

FINISH 1

GRADE - 304L UNS-530403 7

DIMENS IONS .375 X 120.000 X 300.000  EXACT (QS'% pﬁ‘!-ﬂ Z24klo
--------------------------------- SPECIFICATIONS = - wmmmmsmcme e ommcacaaa o
**+ MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM BRITAIN

AMS 5511¢G EXCEPT LINE MARK ASTMAZ240-01 ASMESA240-0102aD

ASTMALBO-01lA ASMESA480-02AD DUPONT SW-300-M JAN 82

ASME SA312-01ED G2AD CHMONLY REFINED A,0.D. PROCESS

QQ-S-766D AMENDIII EX.P4,5.2 ASTM A312-01lA CHEMISTRY ONLY

MELTED ELECTRIC ARC METHOD FERRLTE PER.SHAEFFLER/DELONG

REQUIRES PRODUCT ANALYSIS PRINTHLOTINUMBER ON CERT

ASTM A262-01 PRAC A A%IM A2E2-0%F

PLATES & TEST PCS SOLUTION ANNEALED @/1550 SEGREES:
THEN WATER COOLED OR RAPIDLY COOLED BY- AIRZ¥

FREE OF KNOWN MERCURY CONTAMINATION i
HOT ROLLED, ANNEALED & PICKLED {HRAP(;) PR
o

& WmL
_____________________________ MECHANICAL k. OTHER TESTS:
HARDNESS RB 81 L7 o
GRAIN SIZE 5 - T
YIELD STRENGTH (PSI) 42972
TENSILE STRENGTH (PSI) 85330 RS QRIS BRI
REND OK - ST
INTERGRANULAR CORROSION oK s
ELONGATION &% IN 2" 55.3 o - :
REDUCTION OF AREAR % 70.1 00
- CHEMICAL COMPOSITION ----- PRODUCT ANALYSIS -----w - —mmmumosoomme s mmm e oo
CARECN {c) .01s (¢ L0113
MANGANESE {MN} 1.41 (ro) 1.38
PHOSPHORUS (P ) .028 (p ) .023
SULFUR (s } .001 (s ) 007
SILICON {SI) .26 {8I) .27
CHROMTIUM {CR) 18.21 {CR) 18.10
NICKEL (N1) R.61 {NI) 8.75
CCRALT {Co) .13 {co} .12
COFPER (cm) .37 {cu) .37
MOLY - (M) .44 {MO) .47
NITROGEN (N ) .07 (N} .06
COLUMBTUM {CB) L0607 (cB) .006
TITANIOM (TT) © . 003 (TT) .001
ATUMINUM {AL) . 006" {AL) .003
TIN SN} 015 (8N} - ,007

{ .
CRLCULATED FERRITE 5.22

KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM,
OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS
HEREIN COULD CONSTITUTE A FELONY PUNTSHABLE UNDER FEDERAL STATUTES.

JAMES DQUBMAN, QUALITY ASSURANCE MANAGER
\Q’ CERTIFTICATE IN CONFORMANCE WITH DINS50043 2.1 .B/EN10204 3.1.B

Meuir MartHm  Jmedlama A PR

@oos
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HRYCIlacUlali, HIL,

. Plate Products ,

( s._AvestuPolur_lt . ‘
T PTAINLESS =L - Ly

| Uertificate of ;\nalgzts and Uestg’
OUR ORDER 227145 - o1 HEAT & PIECE 818354-3p 5/06/02
SOLD TO: SANDMEYER STEEL COMDANY SHIP TO: SANDMEYER STEEL COMPAN

ONE SANDMEYER LANE ONE SANDMEYER LANE
PHILADELPHIA PA 19116 PHILADELPHIA PA  1511g
' 762001-0000

------------------- TTettmo7o-~ YOUR ORDER & DATE - ---~--wwcmemmmo oo _____
60138 o/00/00 ?Lﬁs 23 \Oco
e e ITEM DESCRIPTION - ---v-nouo s e
HEAT & PIECE 818354 - 3B Pyt 20728
WETGHT 2903 '
FINISH 1
GRADE 304L UNS-S30403
DIMENSIONS 375 X 96.000 X 264.000  EXACT
-------------------------------- SPECIFICATIONS - -o- oo cmacmmmmmacm o
“**» MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM BRITATN
ASTM A240-01 ASME SA240 01ED ASTM A480-01 ASME SA480-01ED
DUPONT SW-300-M - JAN 82 Asmgﬁsgﬁlgﬁplﬂn CHMONLY
AMS 5511G EXCEPT LINE MARK REPINED AS ingﬁgnoczss
QQ-8-766D AMENDIII EX.P4.5.32 ASTM 2312-01 CHEMISTRY ONLY
MELTED ELECTRIC ARC METHOD FERRITE PER . SHARFFLER/DELONG
REQUIRES PRODUCT ANALYSIS NO' GRIPEER'MARKS -,
NO WELD REPAIRS Rr £ /.53 !

PRACTE

ASTM A262-01 PRAC A 3
gﬁﬁéﬁHEIT MINIMUM.

sy S A
PLATES & TEST pCs SOLUTION ANNEALED @ 1950‘ DEELREES
THEN WATER COOLED OR RAPIDLY COOLED RY AIR

FREE OF MERCURY CONTAMINATION an
HOT ROLLED, ANNEALED & PICKLED (HRAP) "= iiiT
----------------------------- MECHANTCAL "& QOTHER STESTE ) - = = - —m e — oo e e mm e e e _
HARDNESS RB . g8 : A v
GRAIN SIZE .5 CHA oA 5
YIELD STRENGTH (PSI) 50763 N
TENSILE STRENG {PST) 920335 HECEES
BEND ' : oK
INTERGRANULAR CORROSION . OK
ELONGATION % IN 20 54.59
REDUCTION OF AREA % 70.0
= CHEMICAL COMPOSITION -=-=- PRODUCT ANALYSIS ~-- v oo mmwmmmcmmmmma o
CARBON (C } .018 (¢ .014 .
MANGANRSE (§1:°8] 1.41 (MN} 1.39
PHOSPHORUS (P ) .024 {p ) .022
SULFUR (s ) . .oo01 (s )} .007
SILICON (s1) o .32 {8T) .32
CHROMIUM {CR) 18.20 [CR) 18.00
NICKEL (NI) 8,58 {NI) = 9.3%
COBALT - (co). L2Y (co} .18
COPPER {coy - .28 {cw) .27
MOLY . (M0 .27 (MO) .28
MITROGEN (N ) . .07 {N ) .07
COLUMBIUM {CB) .021 (CB) .021
TITANIUM (TT) .007 {TI} .004
ALUMINUM {AL) .00% (AL} .04
TIN {(8M) 013 (SN) .007

CALCULATED FERRITE 4.83

KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM, -
QR MAKTING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS :
HEREINGOKCONSTITUTE A FELONY PUNISHABLE UNDER FEDERAY. STATUTES.
bW -
[~ TV

tarlt, inc. JAMES DOUBMAN, QUALITY ASSURANCE MANAGER

Plate Pr3ducts
H.Q, Box 370
New Castle, indiana 47362
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AVESLe -unarn, nic.

4 ' Plate Products S
6AvesraPolur|f '
STAINLESS @ t-f- i f l - d (m
erfilicate o nalysis an e5tis
OUR ORDER 227945 - 02 ‘ HEAT & PIECE 818965-2¢ 6/18/02
SOLD TO: SANDMEYER STEEL COMPANY SHIF TO: SANDMEYER STEEL COMPANY
ONE SANDMEYER LANE ONE SANDMEYER LANE
FHILADELPHIA PA 15116 PHILADELPHIA .. PA 15116
_ 782001-00G00
-------------------------------- YOUR ORDER & DATE --vcm-omimoocmecrmcccemmmmmneen
60168 o/o0/c0
——emmema- mwm———— medccmama- e--ne  ITEM DESCRIPTION -weemw- - e e i —— i —- -
HEAT & PIECE 818965 - 2C
WEIGHT 2925
FINISH' } 1
GRADE, . 304L UNS-S30403
DIMENSIONS .375 X 96.000 X 266.000 EXACT 23357
----------------------------- —-_——— SPECIFICATIONS - - - e oo o __. 7t4u;\
*++ MFG IN NEW CASTLE, IN, USA FROM SLARS IMPORTED FROM BRITATN : N
ASTM A240-01 ASME 5A240 O0LED ASTM A480-01 ASMH SA480.01ED Fqu
DUPONT SW-300-M JAN 82 ASME SA312-01ED CHMONLY
AMS S511G EXCEPT LINE MARK REFINED A.0.D. PROCESS
QQ-5-766D AMENDIIT EX.P4,5_ 2 ASTM A312-01A" CHEMISTRY ONLY
MELTED ELECTRIC ARC METHOD "FERRITE PER SHAEFFLER/DELONG
NQ GRIPPER MARKS NOQ WELD REPAIRS -
ASTM A262-01 PRAC A ASTM 252 <01 PRAC E

PLATES & TEST PCS SOLUTION ANNEALED @ 1950 DEGREES FARENHEIT MINTMIM.
THEN WATER COOLED OR RAPIDLY COOLED BY AIR

FREE OF MERCURY CONTAMINATION - .
HOT ROLLED, ANNEALED & PICKLED (HRAP)

-------------- “===sw=snewe-e MECHANICAL & OTHER TESTS - — - s oo o e oo e _
HARDNESS RB gz

GRAIN SIZE 4 .

YIELD STRENGTH (BST) 44304 " :
TENSILE STRENGTH (P5I) 87469

BEND oK

INTERGRANULAR CORROSION OK

ELONGATION % IN 2¢ 58.4

REDUCTION COF AREA % 61.9

-------- ST Ssmmr e meme s cear s~ CHEMICAL COMPOSITION — - - mm e m e e mmmmmm e e
CARBON (c) ols

MANGANESE {MN) 1.43

PHOSPHORUS (P ) .023

SULFUR {s ). .00z

SILICON (s8I} .29

CHROMIUM ~  (CR) 18.18

NICKEL (NI) g.58

COBALT (Co) .11

COPPER (ca) .27

MOLY {MO) .31

NITROGEN (N ) .08

COLUMBIUM {CR) .00S8

TITANIUM {TI) - .003

ALUMINUM (A1) .005

TIN {(sW) .01z

CALCULATED FERRITE 5.55

KNOWINGLY & WIﬁLFULLY PALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM,
OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS
HEREIN(fPULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL STATUTES .

b~ TV JAMES DOUBMAN, QUALITY ASSURANCE MANAGER

£.0. Box 370
Naw Castia, Indlana 47382
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Purchase Ordér 008649-00
Meyer Tool & Mig., Inc. Vendor 000237

4601 W. Southwest Highway
Oak Lawn, I1. 60453

708/125-9080 Fax 708/425-2612
To: Ship to :
Sandmeyer Steel Company Meyer Tool & Mfg.
One Sandmeysr Lane 4601 Southwest Hwy.
Philadelphia PA 19116359 Oak Lawn IL 60453
USA USA
Phone (800) 5233663 Fax (215) 677-1430 '
PQ Date Ship Via FoB Planner Confirming to Terms
05/01/2003 Common Carrier OUR PLANT JDA Terrall " Netégo
ttem Part/ Rev / Descripton / Dutalle Quantity P';;,“m Unit Cast Extandad Coat
1 |Charpy Impact Tast 251104 RevNS UM EA 1.001 05/15/2003 135.000 135.00
Charpy Impact Test of ona set of thrae specimens at
~320Deg.F
Purchaslhg Category: JO  00918-0051

For ltem 1111-6 Part# 251104, MACHINE THREE SAMPLES FROM 304L55, 34" THK PLATE x 4" x 6" )
DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS OF SA370 and ASME B3PV Coda
Secton Vill Plvison 1 Edition 2001 Addetdum 2002 paragraphs UG-84{c)(1} and UG-B4{c)(2).
Acceptance criteria: 22 fi-Ibs (88J), Test Temperature: 4 ketvin, Provide a report of resuits. Materials of
the same size, form and heat numbar may ba combined far testing but please indcate what
specimens reprsant which parls,

2 |Charpy Impact Test 25(105 RevNS UM EA 1.00] 05/15/26003 135,000 135.00
Charpy Impact Test of one aet of three specimens at
-320Deg.F

'Purchasing Category : JO  D0918-0051

For item 1111-7 Part# 251105, MACHINE THREE SAMPLES FROM 304068, 3/B"THK.PLATE x 4" x ¢
DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS OF SA370 and ASME B&FV Code
Secllon VIl Oivison 1 Edition 2001 Addendum 2002 paragraphs UG-84(c)( 1) and UG-84(c)(2),
Acceptance crileria: 22 ft-ibs (38J). Tast Temperature: 4 kelvin, Provide a report of resylts, Materials of
the same size, form and heat number may ba combined for testing, but please indicate what
spacimens repregent which pans.

3 |Champy Impact Test 251108 RevNS UM EA 1.00} 05/05/2003 135.000 135.00
Champy Impact Test of one sat of thrae spacimens at
~320D=p.F

Purchasing Category : JO 008180051

For Item 1111-1 Part# 251108. MACHINE THREE SAMPLES FROM 304055, 3/8"THK.PLATE x 4" x 6"
BROP.CHARPY IMPACT TEST TO THE REQUIREMENTE OF 8A370 and ASME B3PV Codo
Section VIll Divison 1 Edition 2001 Addendum 2002 paragraphs UG-84{c){1) and UG-84{c)(2).
Accaptance criterta: 22 f-bs (384). Test Temperatura: 4 ketvin, Provide & repart of results, Materials of|
the same size, form and heat number may be combined for testing but piease kuicate what

specimens reprasent which paris,

Pl -

VENDOR COPY - : e
Page #1 i Atthoried Signatire
nn @ AW W ToY, WILER ZTAZSZYROL XV O0T:ST NHY €002/10/50
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-

Meyer Tool & Mfg., Inc.
4601 W. Southwest Highway
Oak Lawn, IL 60453
708/425-9080 Fax 708/425-1612

To:

Sandmeyer Stee) Company
One Sandmeyer Lane
Philadeiphia PA 19116359

Purchase Order 008649-00
Vendor 000237

. Bhipto:

Meyer Tool & Mfg.
4501 Southwest Hwy,
Oak Lawn IL 60453

doos

USA Usa
Phane (80D) 523-3863 Fax (215) B77-1430
PO Date Ship via FoB Planner Cenfirming to Torme
05/01/2003 Common Carrier OUR PLANT JDA Terrell Net 60
itamn Part/ Rev / Desoription | Detafls Queantity m‘ romisad Unit Cost Extended Gost
4 |Charpy Impact Test 251115 RevNS UM EA 1.00{ OB/15/2003 135.000 136.00
Chamy Impact Test of one sel of threa spacimans at
-320Dag F
Purchasing Category : JO 008180051
For ltem 111-29 Pari# 251115, MACHINE THREE SAMPLES FROM 3188, 1"THK,PLATE x 4" x 8"
DROP.GHARPY IMPACT TEST TO THE REQUIREMENTS OF SA370 and ASME BEPV Cods
Saction Vil Divison 1 Edition 2007 Addendum 2002 paragraphs LIG-84{c)(1} and UB-84(c)(2).
Acceptance aitoria: 22 fidbs (38J). Test Temperature: 4 ksivin. Provide a raport of results. Matsrals of
the same size, formt and heat number may be combinad for fest ng,but please Indicate what
specimens rapresent which panes.
5 |Charpy Impact Test 251110 Rev NS UMt ea 1.00| 05/15/2003 135.000 135.00
Charpy Impaci Test of one sel of three specimens at
-3200eg.F
Purchasing Categoty : JO  00818-0051
For ltem (118 Part# 251119, MACHINE THREE SAMPLES FROM 304LSS, 1-1/8"THK.PLATE x 4" x &
DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS OF SA370 and ASME B&PY Code
Section VIl Divison 1 Edition 2001 Addendum 2002 paragraphs UG-84(c){1) and UG-84{c){2). .
Accaptance criteria: 22 ft-bs (38.). Test Temperatum: 4 knvin. Provide o raport of results. Materials of
the same sizn, fonn and heat number may be combined for testing, but please Indicate what
specimens represant which parts, )
& |Champy Impact Test 251576 RevyNS UM EA 1.00f 05/15/2003 135.000 135.00
Chaipy Impact Test of one set of three spacimens at
~3200pg.F

Purchasing Categery ! JO  (G518-0051

X 4" x &' DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS

represent which parts,

For ltem §74-31 Part# 2515768. MACHINE THREE SAMPLES FROM SA240 TP 316155, 1“THICPLATE
QF SA370 and ASME barPvy

Acosptance crtarar 22 s (380, Tost T enemtnes 2apmarachs UG-Sdte)) and UG.4(c)@).

Accaptance far . Tes 1ire; n.

the a-gma siza, form and haat number may be combined for testin,but plaass indicate what specimens

a report of

resylis, Matatlals of

oS ——

VENDOR COPY (
Page i 2 d/ﬁ Althorizsd Signaturs

2TRZQZ¥SO/. YVA aTIST NAT vanz/Tnsen

£0n B "AAW ® TONT. MITXEW
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Meyer Tool & Mfy., Inc.
4601 W. Southwest Highway
Oak Lawn, 11, 60453
708/425-9080 Fax 708/425-2612

To:

Sandmeyer Steel Company

Sandmeyer Steel Company

lhoosg

Purchase Order OQBMB-OO

Vendor 000237

Ship to :

Meayer Too) & Mfg.

One Sandmeyer Lane 4601 Southwest Hwy.
Philadelphla PA 19116-35% Oak Lawn IL 60453
USA usa
Phene (800) 523-3663 Fax (215) 677-1430
PO Date Ship Vin FoB Panner Confirming to Torma
05/01/2003 Common Carrier OUR PLANT JDA Temell Net 80
itam Part/ Rev | Doscripdon / Dotalis Quantity f Bﬂ!‘ﬂl oaisad Unt Cost Extended Cont
7 | Charpy Impact Test 25M802 Rev NS um EA 1.00] 05/15/2003 135.000 135.00
Chatpy Impact Test of one set of three spadimens at
-320Deg.F
Purchasing Category : JO  00918-0051
For ltemn M802 Part# 25MB02. MACHINE THREE SAMPLES FROM 8A240 TP
304L 58, 3/4 THK,PLATE x 4" x €" DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS OF
SA370 and ASME B&PV Coda Section VIil Divison 1 Edition 2001 Addendumn 2002 paragrachs
UG-84(c)(1} and UG-84{c){2), Acceptance criterla; 22 fidbs (38J), Test Temperatum: 4 kalvin, Provide
a report of results. Matorials of the same size, form and heat number may be comblned fer teeting, bt
please indicats what specimens represent which parts.
Use draps PO G08540-00 for all GHARRY IMPACT TESTS designated on this order.
Our company values supplisrs who consistenty: Totalfiters Price 945.00
> Fumish Quallty Products Sales Tax 0.00
> Beliver On Time
> Are Cornpelitively Pricad Fixed Cost 0.00
Pladse keep us Infarmad if yau hava any problems that could advarsaly affact our production T“%‘ PO Price $ 945.00
=19 .
o e X D
=N
VENDOR COPY Page # 3 - :

voo @

/
‘D4R ¢ T00L ¥AXANW

Authoriosd Signature
ZT9ESI¥ROL XVS TT:ST NHIL £00Z/T0/Co
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SANDMEYER STEEL COMPANY
ONE SANDMEYER LANE - PHILADELPHIA, PA 18116-3598

BO0O-523-36683 FAX 215-677-1430 « www.SandmeyerStaeaal.com

FAX TRANSMISSION SHEET
DATE: 05/23/2003
TO: MEYER TOOI. & MANUFACTURING
ATTN: JOHN ABRAM
RECEIVER FAX NUMBER: (708) 425-2612
FROM: MICHAEL GALILAGHER
MESSAGE.:

This is page 1 of 3 pages being transmitted.
If you do not receive all of the pages please call us as soon as possible at 800-523-3663.

Thank you.
New Alloys Coming to Sandmeyer Steel Company
2304 Duplex (UNS $32304) 2507 Duplex (UNS S32750)
3/16" thick through 1-1/2" thick 3/16" thick through 1-1/2” thick

Now in stock Now in stock

317LMN (UNS $31726)
3/16" thick through 1/2" thick
Now in stock

17-4 PH (UNS $17400)
3/16" thick through 1-1/2" thick
Due in stock late June

We are able to submit quotations on your future requirements in these grades
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SANDMEYER STEEL COMPANY
ONE SANDMEYER LANE » PHILADELFPHIA, PA 19116-359%
800-523-3663 - FAX 215-677-1430 - www.SandmeyerSteal.com

BILL TO: SHIP TO:
MEYFR TOOL & MANUFACTURING
4601 SOUTHWEST HIGHWAY
OAK LAWN, IL 60453

: 15440
ATTENTION: JOHN ABRBM CUSTOMER ORDER ff 008649-00

PHONE: (708) 425-9080 S8C QUOTE #323501 DATE: 05/23/03

__—__-__..__....___.____._..--_...._—..—....__._..__..__..._..ﬁ.__...-...----.-————-———-.___..____x— _______________

ITEM QTY DESCRIPTION WEIGRT PRICE VALUE

S8C TYPR 304L (UNS 330403)
CUT PLATE

1. (1) 3/8" X a» x gn $189.00/EA 8189
LABOR ONLY
THESTED
HT #601951 PLT #24219
TOLERANCE: W +1/8 -0 L +1/8 -0

2. {1} 3/8" X 4" X &n $189.00/EA $180.

LARBOR ONLY

TESTED

HT #821424 PLT #25167

TOLERANCE: W +1/8 -0 L +1/8 -0

3. (1) 3/8" X 4% X gn $189.00/EA $1689.

LABOR ONLY

TESTED

HT #818965 PLT %£23387

TOLERANCE:; W +1/8 -0 L +1/8 -0

4. {1) 3/8" X 4" X @& $185.00/EA $189.

LABOR ONLY

TESTED

HT #B18354 PLT #23106

TOLERANCE: W +1/8 -0 L +1/8 -0

THR  05/23/2003 09:13:08 $SC QUOTE #323901

.¢o

aQ

oo

ag
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SANDVIEYER STEEL COMPANY
ONE SANDMEYER LANE . PHILADELPHIA, PA 19116-3598
800-523-3663 + FAX 215-677-1430 - www.SandmeyerStasl.com

ITEM QTY DESCRIPTION WEIGHT PRICE VALUE
5. {1} 3/8%" X 4 x gv $189.00/EA $189.00
LABOR OMLY
TESTED
HT #600373 PLT #72243
TOLE CE: W +1/8 -0 L +1/8 -0
6. (1) @3:: 4% X en $189.00/EA $189.00
OR ONLY
TESTED
HT #02F3 PLT #23688
TOLERANCE: W +1/8 -0 L +1/8 -o
7. (1) 1" X a" X gn» 5189.00/BA $189.00
LABOR ONLY
TESTED
HT #602194 PLT #24688
TOLERANCE: W +3/16 -0 L +3/1e -0
8. (1) 1-2/8" X an x gn $152.00/EA $1%2.00
LABOR ONLY
TESTED
HT #01F8 PLT #24365
TOLERANCE: W +1/4 -0 L +1/4 -0
1,515.00

MATERIAL IS NOT GUARANTEED TO BE GUOODE THAT "ORIGINATE"
A5 DEFINED IN ARTTICLE 401 OF THE NAFTA, UNLESS SPECIFICALLY NOTED AL EUCH.

FOB: DELIVERED - PBREPAID

SHIP DATE:

SUBJECT TO TERMS AND CONDITIONS OF SANDMEYER STEEL COMPANY QUOTATION FORM.
QUOTATION SUBJECT TO MATERIAL AVAILABILITY AT THE TIME AN ORDER IS PLAGCED.
PRICES BASED ON RECEIPT OF ENTIRE ORDER IN FULL AS QUOTED, PRICES SUBJECT TO REVIEW IF ITEMS ARE DELETED OR IF QUANTITIES CHANGED.
SHIP DATE BASED ON NUMBER OF BUSINESS DAYS AFTER RECEIPT OF ORDER.
PRICES SUBJECT TO REVIEW IF ORDER IS PLACED AFTER 15 DAYS FROM DATE OF THIS QUOTATION.

CC: ROBERT LUNDGREN MICHARI GALLAGHER
ASSISTANT TO THE MANAGER INSIDE SALES
THE 05/23/2003 09:13:08 ssc QUOTE #323901




